* water m\py

Article

Effectiveness and Energy Requirements of
Pasteurisation for the Treatment of Unfiltered
Secondary Effluent from a Municipal Wastewater
Treatment Plant

Peter Sanciolo 1'*, Paul Monis 2, Justin Lewis 3, Greg Ryan %, Andrew Salveson °,

Nicola Fontaine %, Judy Blackbeard 3 and Stephen Gray !

1 Institute for Sustainable Industries and Liveable Cities, Victoria University,

Melbourne 3000, Victoria, Australia; Stephen.Gray@vu.edu.au
2 Australian Water Quality Centre, SA Water Corporation, Adelaide 5000, South Australia, Australia;
Paul.Monis@sawater.com.au
Melbourne Water, Melbourne 3000, Victoria, Australia; Justin.Lewis@melbournewater.com.au (J.L.);
Judy.Blackbeard@melbournewater.com.au (J.B.)
[...]
Water 2020, 12, 2100 12 of 17

on the temperature [22]. This trial was run on unfiltered wastewater from a holding basin at the end of
a nitrifying/denitrifying activated sludge sewage treatment plant and can be considered to have high
heat exchanger fouling potential. The feedwater was pre-filtered using a basket strainer to minimise
heat exchanger fouling by large particulates. The high fouling potential was clearly evident from
inspection of the basket strainer (see Figure 4), which shows almost complete occlusion of the inner
surface of the basket strainer by solid matter and the protrusion of particulate and fibrous material
through the ~3 mm strainer holes.

Figure 4. Appearance of the basket strainer 4 months after commissioning (a), and after cleaning
immediately before performance of clean in place (CIP) procedures (b).

The measured temperature differences between the feed and the pilot plant outlet (AT) during the
challenge tests, (performed at contact chamber temperature between 66 °C and 75 °C) and during the
first continuous operation period (Period 1, constant contact chamber temperature of 72 °C) are shown
in Figure 5.

4.5
4 —— Period 1
3.5
(&) 3 x O challenge tests
= 25 o
= O o
i 2 (o)
O~ o —— Continuous
1.5 .
operation
1 baseline
0.5

0 10 20 30 40 50 60 70 80 90 100

Trial Day No.

Figure 5. Temperature difference between untreated wastewater and treated wastewater outlets.

It can be seen that AT at the first challenge test, at the start of the trial when the heat exchangers
were clean, was about 2 °C and this increased to approximately 2.5 °C by the time the last challenge
test had been performed. The AT value was found to rapidly increase during continuous operation,
prompting clean in place (CIP) procedures to be implemented. The basket strainer was cleaned
immediately prior to performance of the CIP procedures. The effect of different CIP procedures on the



Water 2020, 12, 2100 13 of 17

AT values can be seen in Figure 6. It can be seen that the first implemented CIP (Day 108, low dose
caustic solution) was effective at decreasing the AT from 4.4 (Day 97, Figure 5) to 2.9 (Day 107, Figure 6).
The AT increased during continuous operation to 3.2 before the second CIP (high dose caustic solution)
which led to a decrease in the AT back to close to that observed at the end of the first CIP. Over the
next three days, the AT increased to 3.3 and it can be seen that the third CIP (using citric acid) was
more effective than the previous caustic solution CIPs, decreasing the AT to close to the baseline value
(first continuous mode operation). The AT value can be seen to rise rapidly over the next two days,
and then increase at a slower rate over the remaining days of the continuous operation period.

4.5

CIP1  CIP2

s 4 4

AT (°C)

106 108 110 112 114 116 118
Trial Day No.

Figure 6. Effect of different CIP procedures on AT during continuous pilot plant operation, CP1 (low
strength caustic) on Day 107, CP2 (high strength caustic) on Day 108, CP3 (citric acid) on Day 111.

The observed increases in AT values represent an increase in heat loss from the pasteurisation
system and this heat must be replaced to keep the pasteurisation process running at the required
temperature. Figure 7 shows the energy requirement from purchased gas as a result of heat loss in
treated wastewater, with and without waste heat from current level of co-generation. Three scenarios
with varying levels of supplementation of the required energy with waste energy from on-site electricity
generation are considered.

6.00 0.216
= 400 0.144
E —— Without
= supplementation with
= -
= 2.00 0.072 waste energy from co
c generation
[
§ 2
= 0.00 0.000 &  —®— With currntly available
g- o] waste energy from co-
§ 5(: generation
= -2.00 -0.072 3
20 o
[
S —&— With twice the
@ -4.00 -0.144 currently available
2

waste energy from co-
generation

-6.00 -0.216
1.5 2 2.5 3 3.5 4 4.5 5

Temperature difference (AT, °C)

Figure 7. Energy requirement from purchased gas as a result of heat loss in treated wastewater with
and without waste heat from current level of WTP co-generation (107,250 MWh/a). Cost of purchased
gas requirement calculated for a gas price of AU$10/G]J [23].



Water 2020, 12, 2100 14 of 17

4. Discussion

These laboratory scale results are consistent with the relative heat sensitivity of the test organisms
in literature [16]. Pasteurisation of raw sewage at 60 °C for 30 min has been found to result in MS2 LRV
of 2.8, which is lower than that of faecal streptococci (3.4) and Coxsackievirus (4.8 to 5.1) [24]. The LRV
achieved for an environmental strain of E. coli (strain 0148, LRV: 4 to 7) at 55 °C for 30 min was slightly
less than that of a laboratory strain of E. coli (strain NCTC 9001, LRV: 7 to 8) [25]. The milder conditions
of 55 °C for 15 min were found to result in Ascaris LRV inactivation greater than 3 [26]. Cryptosporidium
has been found to be very sensitive to heat inactivation. Heat treatment at 55 °C for 0.5 min has been
found to achieve LRV inactivation of greater than 3.

The laboratory scale data presented in Tables 3 and 4 indicates that FRNA phage may serve as
a good surrogate for enteric viruses as it has a slightly higher resistance to heat than these viruses
and would be a good indicator of process performance as it is the most heat resistant of the tested
microbes. The data also indicates that Enterococci and E. coli could serve as a conservative surrogate
for bacteria in general, with Enterococci being the more conservative surrogate. E. coli could also serve
as a conservative surrogate for Cryptosporidium as it is more heat resistant.

The pilot scale LRV results achieved during the current work (0.9, 2.4 and 5.0 at 69 °C, 72 °C
and 75°C respectively) are considerably different to those achieved for the contact chamber in past
pasteurisation trials at Ventura, California [3] where LRVs of 5.5, 7.0 and 7.2 were reported at 72 °C,
73 °C and 79 °C respectively, using the same strain of MS2 (strain ATCC 15597-B1) and similar contact
times. There was, however, considerable agreement between the current results and those in other US
studies at Graton and Santa Rosa, California (LRVs of 4.5 to 5.3 at approximately 75 °C, at contact times
between 15 and 40 s) [27]. The observed difference between the Ventura trial data and the other trial
data may possibly be attributable to the use of high seed doses in the Ventura trial, which can cause
artificially high LRVs [28]. Another possible cause of the differences observed is a difference in water
quality. The results of the 2007 Ventura wastewater pasteurisation trial suggest that turbidity plays a
role in pasteurisation disinfection kinetics, particularly with regard to coliform disinfection [3]. This
study compared disinfection performance of filtered and unfiltered effluent and found that unfiltered
effluent required the use of higher temperatures to achieve the desired E. coli inactivation level.

Municipal wastewater treatment plants are increasingly turning to on-site renewable energy
generation from biogas production. Melbourne’s Western Treatment Plant, for example, has an
expected annual electrical output of 71,500 MWh from the WTP biogas power plant which enables
it to meet nearly all its annual electricity needs using renewable energy on site [29]. Assuming
approximately 40% efficiency for electricity generation [30], and the use of approximately 90% of
available waste heat energy, this on-site electricity generation leads to the generation of approximately
96,505 MWh of available waste energy that can be used for pasteurisation. Figure 7 highlights the
importance of keeping AT as low as possible and the use of waste heat from co-generation. Without
supplementation of the energy for pasteurisation from co-generation, the requirement of energy from
purchased gas ranges from 2.2 to 5.1 kWh/kL, depending on the AT. This can be compared to the typical
energy intensity of currently available advanced technologies [31] for wastewater treatment shown
in Table 6. It can be seen that pasteurisation is very energy intensive when compared with a typical
advanced disinfection treatment process train such as ultrafiltration (UF) + UV + ozone (~0.32 kWh/kL).
Supplementation of the required energy with waste energy from co-generation is required to make
pasteurisation competitive with this process train from an energy intensity perspective. Figure 7 shows
that a pasteurisation wastewater plant that is run at a AT value of 2.3 °C would require all of Melbourne
Water’s WTP current co-generation waste heat to be competitive with UF + UV + ozone treatment.
If, however, the AT value were allowed to increase to the levels seen in the current trial (3.5 to 4 °C)
slightly more than twice the current level of co-generation would be required to make pasteurization
competitive with this process train from an energy intensity perspective.



Water 2020, 12, 2100 15 of 17

Table 6. Typical energy intensity of advanced water treatment technology (adapted from [31]).

Advanced Treatment Technology Energy Intensity kWh/kL
Ultraviolet (UV) 0.026
Ozone 0.16
Ultrafiltration (UF) 0.13
Reverse osmosis (RO) 2.6
Membrane bioreactor (MBR) 6.6
Electrodialysis reversal (EDR) 2.6

Clearly, the economic viability of pasteurisation for this unfiltered secondary effluent application
would depend largely on the available waste heat from co-generation and on the efforts required to
keep a low AT. The costs associated with CIP and pre-treatment (e.g., coagulation, filtration) will be
key determinants of this economic viability.

Future implementation of this technology will depend on like-for-like comparisons of this
technology with current chlorination, ozonation and UV treatment in terms of economic viability
and environmental footprint in a changing regulatory, economic and environmental landscape. This
comparison must, however, be seen in the light of increasing environmental awareness and the
probability that the harmful DBPs produced form chlorination and ozonation, and the greenhouse
gas emissions associated with the high electricity requirements of UV treatment, will be more strictly
regulated in the future. The pasteurisation process’s lack of production of harmful DBPs and ability to
run on waste heat from on-site electricity generation from biogas may favour its future implementation.

5. Conclusions

FRNA phage were found to have a higher resistance to heat than viral pathogens, bacteria, protozoa
and helminths and may serve as a good surrogate for enteric viruses, as conservative surrogates for
bacteria, protozoa and helminths, and as good indicators of process performance. Enterococci and
E. coli could serve as a conservative surrogate for bacteria in general, with Enterococci being a more
conservative surrogate. E. coli could also serve as a conservative surrogate for protozoa and helminths.

Pilot scale (2ML/day) pasteurisation can be used to reduce the levels of pathogens in unfiltered
secondary effluent wastewater to achieve high water quality standards. Challenge tests conducted
over short periods of operation, using MS2 phage as process performance indicator and surrogate
for pathogens of concern, showed that operation of the pilot plant with a contact time of 30 s (feed
flowrate = 1100 L/min) and a temperature of 75 °C can achieve an average log reduction value of 5.0
for MS2 phage. The bottom 5th percentile LRV was found to be 4.0 under these conditions.

The impact of heat exchanger fouling on the efficiency of the WP process during the treatment
of unfiltered secondary effluent was also studied. Small increases in the difference between the inlet
wastewater temperature and the treated wastewater temperature (AT) resulting from heat exchanger
fouling were found to markedly increase the energy requirement. These AT values were found
to increase rapidly over the duration of the test period, indicating that the unfiltered secondary
effluent used in this study had high fouling potential. The economic viability of pasteurisation for
the current municipal application will depend largely on the available waste heat from co-generation
and on the efforts and expense required to keep the AT low. The costs associated with pre-treatment
(e.g., coagulation, filtration) to minimise the fouling potential of the feedwater and/or with the CIP
requirements to maintain a low AT will be key determinants of the economic viability of the WP process.



Water 2020, 12, 2100 16 of 17

Supplementary Materials: Australian National Data Service, Research Data Australia Registry, website: https:
//researchdata.ands.org.au/pasteurisation-production-class-recycled-water/671971.

Author Contributions: Conceptualization, ].B. and S.G.; formal analysis, P.S. and P.M.; funding acquisition, J.B. and
S.G.; investigation, P.S., J.L., G.R. and A.S.; methodology, P.S., PM., G.R., A.S.,, N.F. and S.G.; project administration,
PS. and S.G.; resources, ].B.; supervision, S.G.; writing—original draft, P.S. and PM.; writing—review and editing,
PS.,PM., G.R, AS,N.F,].B. and S.G. All authors have read and agreed to the published version of the manuscript.

Funding: This research was funded by the Australian Water Recycling Centre of Excellence. Melbourne Water
contributed to this research project as collaborating project partner. The Article Processing Charge was funded by
Victoria University.

Acknowledgments: The authors would like to thank Melbourne Water for hosting the pilot plant trial.

Conflicts of Interest: The authors declare no conflicts of interest. The funders had no role in the design of the
study; in the collection, analyses, or interpretation of data; in the writing of the manuscript, or in the decision to
publish the results.

References

1. Natural Resource Management Ministerial Council. Environment Protection and Heritage Council, Australian
Health Minister’s Conference, Australian Government, Australian Guidelines for Water Recycling: Managing Health
and Environmental Risks (Phase 1); Environment Protection and Heritage Council: Adelaide, South Australia,
Australia, 2006.

2. The Water Research Foundation, Leaders Innovation Forum for Technology. Available online: https:
/[www.waterrf.org/news/pasteurization-technology-group (accessed on 1 June 2020).

3. Salveson, A. Use of Pasteurization for Pathogen Inactivation for Ventura Water. In 2012 Guidelines for Water
Reuse; EPA/600/R-12/618; US EPA Office of Research and Development: Washington, DC, USA, 2012; p. D-55.

4. Da Costa, J.B.; Rodgher, S.; Daniel, L.A.; Espindola, E.L. Toxicity on aquatic organisms exposed to secondary
effluent disinfected with chlorine, peracetic acid, ozone and UV radiation. Ecotoxicology 2014, 23, 1803-1813.
[CrossRef] [PubMed]

5. Abou-Elela, S.I; El-Sayed, M.M.H.; El-Gendy, A.S.; Abou-Taleb, E.M. Comparative Study of Disinfection of
Secondary Treated Wastewater Using Chlorine, UV and Ozone. J. Appl. Sci. Res. 2012, 8, 5190-5197.

6. Blatchley, E.R.; Hunt, B.A.; Duggirala, R.; Thompson, J.E.; Zhao, J.; Halaby, T.; Cowger, R.L.; Straub, C.M.;
Alleman, ].E. Effects of disinfectants on wastewater effluent toxicity. Water Res. 1997, 31, 1581-1588.
[CrossRef]

7. Gray, N.FE. Ozone Disinfection in Microbiology of Waterborne Disease, Microbial Aspects of Risks, 2nd ed.;
Percival, S.L., Yates, P.V,, Williams, D.W., Chalmers, R. M., Gray, N.F,, Eds.; Academic Press: Cambridge, MA,
USA, 2014; Chapter 33; pp. 599-615.

8. Gray, N.F. Ultraviolet Disinfection in Microbiology of Waterborne Diseases, Microbial Aspects of Risks, 2nd ed.;
Percival, S.L., Yates, P.V., Williams, D.W., Chalmers, R M., Gray, N.EF, Eds.; Academic Press: Cambridge, MA,
USA, 2014; Chapter 34; pp. 617-630.

9. Den Besten, HM.W.; van der Mark, E.J.; Hensen, L.; Abee, T.; Zwietering, M.H. Quantification of the Effect of
Culturing Temperature on Salt-Induced Heat Resistance of Bacillus Species. Appl. Environ. Microbiol. 2010,
76,4286-4292. [CrossRef] [PubMed]